
FACT SHEET 

NPDES Permit Numbers: AKG-57-0000, AKG-57-1000 

Public Notice Start Date: 
Public Notice Expiration Date: 

Technical Contact: M ike Lidgard (206)-553-1755, lidgard.michael@ep a.gov, or, 
1-800-424-4372 (within Region 10) 

The U.S. Environmental Protection Agency (EPA)

Proposes to Issue General Wastewater Discharge Permits to:


Small Publically Owned Treatment Works and other Small Treatment Works 
Providing Secondary Treatment of Domestic Sewage in Alaska 

and the State of Alaska Proposes to Certify

 and the State of Alaska Proposes a 
Determination of Consistency with

 the Alaska Coastal Management Program 

EPA Proposes NPDES Permit Issuance 
The EPA proposes to issue two National Pollutant Discharge Elimination System (NPDES)
[...]
at the above address to the attention of the NPDES Permits Unit, or by calling (800) 424-4EPA 

. 
United States Environmental Protection Agency 
Region 10 

2 



1200 Sixth Avenue, OW-130 
Seattle, Washington 98101 

206-553-0523 or 
1-800-424-4372 (within Alaska, Idaho, Oregon, and Washington) 

The fact sheet and draft general p ermits are also available at: 
U.S. Environmental Protection Agency Region 10 
Alaska Op erations Office


222 West 7th Avenue, #19

Anchorage, Alaska 99513

907-271-6561


Alaska Department of Environmental Quality 
Anchorage Office


555 Cordova

Anchorage, Alaska 99501

907-269-7500


Alaska Department of Environmental Quality 
Fairbanks Office


610 University Avenue

Fairbanks, AK 99709

907-451-2360


Alaska Department of Environmental Quality 
Juneau Office 

410 Willoughby Avenue, Suite 105 
Juneau, AK 99801-1795 
907-465-5010 

The draft permits and fact sheet can also be found by visiting the Region 10 website at 
www.ep a.gov/r10earth/water.htm. 

For technical questions regarding the permits or fact sheet, contact M ike Lidgard at the p hone 
numbers or email addresses at the top of this fact sheet.  Additional services can be made 
available to p erson with disabilities by contacting M ike Lidgard. 

3 



TABLE OF CONTENTS


LIST OF ACRONYMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

I. INTRODUCTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
A.  Basis for Issuance of a General Permit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
B.  Description of Small POTWs and STP Operations . . . . . . . . . . . . . . . . . . . . . . . . 8

II.  PERMIT COVERAGE  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
A. Facilities and Discharges Covered by the Permits . . . . . . . . . . . . . . . . . . . . . . . . . 9

B. Facilities and Discharges Not Covered by the Permits . . . . . . . . . . . . . . . . . . . . . 9
A.  Automatic Coverage . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10 

B.  The Permittee Applies for Coverage  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11 


C.  The Director Notifies the Operator of Coverage  . . . . . . . . . . . . . . . . . . . . . . . . . 12 


IV.  NOTICE OF INTENT (NOI) REQUIREMENTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12 


A.  Contents of the NOI  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12 

B.  Submittal of NOI Information  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14 


V.  EFFLUENT LIMITS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14 

A. General Approach to Determining Effluent Limits . . . . . . . . . . . . . . . . . . . . . . . 14 

B. Evaluation of Technology-based Limits . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14 


C. Evaluation of Water Quality-based Limits . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21 

D. Effluent Limits Summary . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25 


VI.  MONITORING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30 

A.  Basis for Effluent and Ambient Monitoring  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30 

B.  Effluent Monitoring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30 


C.  Ambient Monitoring  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32 


VII.  OTHER LEGAL REQUIREMENTS  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33 


A.  Endangered Species Act  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33 

B.  Essential Fish Habitat  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34 

C.  Coastal Zone Management Act  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35 


D.  State Certification . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35 

E.  Standard Permit Provisions  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35 

F. Ocean Discharge Criteria . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36 


4 



G. 	 Presidential oversight of federal regulations  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37 

H. 	 Paperwork Reduction Act  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37 


I.	 The Regulatory Flexibility Act . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37 

J. 	 Permit Expiration Date . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37 


VIII.	 DEFINITIONS AND ACRONYMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37 

APPENDIX A - List of Potential Sewage Treatment Plants for Coverage  . . . . . . . . . . . 44 

APPENDIX B - Optional Notice of Intent Form  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50 


5 



ADEC 
AM L 
AWL 
BM P 
BOD5 

CFR 
cfs 
CWA 
DM R 
EPA 
MDL 
µg/L 
mgd 
mg/L 
ML 
%M Z 
NPDES 
POTW 
QAP 
STP 
s.u. 
TES 
TM DL 
TSD 

TSS 
WLA 
WWTP 

LIS T OF ACRONYMS 

Alaska Department of Environmental Conservation 
Average M onthly Limit 
Average Weekly Limit 

Best M anagement Practices 
five day Biochemical Oxygen Demand 
Code of Federal Regulations 

Cubic feet p er second 
Clean Water Act 
Discharge M onitoring Rep ort 

Environmental Protection Agency 
M aximum Daily Limit or M ethod Detection Limit 
M icrograms p er liter 

M illion gallons p er day 
M illigrams p er liter 
M inimum Level 

Percent M ixing Zone 
National Pollutant Discharge Elimination Sy stem 
Publicly Owned Treatment Works 

Quality Assurance Plan 
Sewage Treatment Plant 
Standard units 

Treatment Equivalent to Secondary 
Total M aximum Daily Load 
Technical Sup port Document for Water Quality-based Toxics Control (EPA 

1991) 
Total Susp ended Solids 
Wasteload Allocation 

Wastewater treatment p lant 

6 



I. INTRODUCTION 

A. Basis for Issuance of a General Permit 

Section 301(a) of the Clean Water Act (CWA) provides that the discharge of 
p ollutants to surface waters of the United States is unlawful excep t in accordance 
with a National Pollutant Discharge Elimination Sy stem (NPDES) p ermit.  EPA’s 
regulations authorize the issuance of general NPDES permits to categories of 
discharges when a number of point sources: 

– involve the same or substantially similar ty p es of op erations; 

– discharge the same typ es of wastes; 

–  are located within a geograp hic area; 

–  require the same effluent limitations; 

– require the same operating conditions; 

–  require the same or similar monitoring requirements; and 

– in the opinion of EPA, are more appropriately controlled under a general p ermit 
than under individual permits (40 CFR 122.28). 

EPA reviewed the Permits Comp liance Sy stem (PCS) database to search for 
group s of facilities which might meet the requirements for general p ermit coverage 
in Alaska.  App roximately 100 publically owned treatment works (POTWs) and 
sewage treatment plants (STPs) were identified as a group which met many of the 
conditions above and were a candidate for develop ment of a general permit.  EPA 
evaluation of the group found that facilities categorized by EPA as “major”, that 
is, facilities designed to handle flows greater than 1.0 million gallons p er day (mgd) 
required unique permit conditions and were not well suited for general permit 
coverage.  Likewise, facilities that treat industrial waste were also expected to have 
varied effluent limits comp ared to those facilities that treat domestic waste only . 
Consequently, EPA found that small facilities (less than 1.0 mgd) which treat 
predominantly domestic sewage and do not treat industrial waste are required to 

7 



meet identical technology-based treatment limitations established by EPA and the 
Alaska Dep artment of Environmental Conservation (ADEC) and also have similar 
waste.  The ty p es of op erations at these facilities, the waste, op erating conditions, 
effluent limitations, and monitoring requirements are all similar in this subgroup . 
Therefore, EPA has determined that a general p ermit is an ap p rop riate NPDES 
p ermit mechanism for small POTW’s and STPs which treat p redominantly 
domestic sewage and discharge to waters of the U.S. in the State of Alaska. 

EPA develop ed two general p ermits, one for facilities that discharge to marine 
waters, and one for facilities that discharge to fresh water, since Alaska water 
quality standards are based on receiving water classification.  Water quality based 
p ermit limitations are different for marine versus freshwater dischargers.  Instead 
of one general permit which would include both marine and freshwater based 
limitations, EPA op ted for two general p ermits in order to clarify the 
requirements. 

B.	 Descrip tion of Small POTWs and STP Operations 

M any small POTWs and STPs that will be covered under the general p ermits 

consist of:  1) p reliminary p rocesses (p ump ing, screening, and grit removal), 2) 
primary settling to remove heavy solids and floatable materials, and 3) secondary 
(or equivalent to secondary).  The secondary and equivalent to secondary 
treatment step is generally achieved by one of the following two processes: 

1.	 Activated Sludge Systems. Secondary treatment is achieved when 

wastewater is continuously fed into an aerated tank, where it is mixed with 
an active mass of microorganisms (activated sludge) cap able of aerobically 
degrading organic matter.  After a specific treatment time, the mixed liquor 
passes into the secondary clarifier, where the sludge settles under 
quiescent conditions and a clarified effluent is produced for discharge.  The 
p rocess recy cles a p ortion of settled sludge back to the aeration basin. 

2.	 Lagoon Systems.  A stabilization p ond or lagoon system is a low-cost 
treatment p rocess widely used in small communities and industrial 
facilities.  It is a shallow body of wastewater contained in an earthen basin, 
using a completely mixed biological process without solids return.  M ixing 
is usually p rovided by natural processes such as wind, heat, or 
fermentation, however, mixing can be induced by mechanical or diffused 

8 



aeration. 

Stabilization p onds possess a similar biological community as activated-
sludge with the addition of an algal population.  Oxygen is supp lied in an 
aerobic p hotosynthetic pond by natural reaeration from the atmosp here 
and algal photosynthesis.  The oxygen released by p hotosynthetic algae is 
used by bacteria to degrade organic matter.  Higher life forms such as 
rotifiers and p rotozoa are also present in the pond and function primarily 
as p olishers of the effluent.  Lagoon systems usually have long retention 
times (50-150 days). 

The waste biosolids (or sludge) generated by the treatment process is generally 
thickened and processed for ultimate disp osal.  Dewatered biosolids in Alaska are 
either co-incinerated, p laced in the municip al solid waste landfill (M SWLF), or 
land ap plied.  Biosolids handling and disposal is regulated under separate federal 
regulation and therefore is not addressed by the general permits. 

A list containing those small POTWs and STPs that have been p re-selected for 
coverage under the general permits is provided in Ap pendix A. 

II. PERM IT COVERAGE 

A. Facilities and Discharges Covered by the Permits 

Coverage under the general permits will be limited to POTWs and STPs that treat 

p rimarily domestic sewage (i.e., the treatment works does not receive significant 
industrial influent) and that have an actual flow and design flow of less than or 
equal to 1.0 mgd. 

Three categories of domestic wastewater dischargers have been identified for 
coverage under each of the draft general p ermits.  Each facility covered by the 
general p ermits will be required to meet the limitations ap p licable to that category . 
These categories are as follows: 

Category 1 - Publically Owned Treatment Works (POTWs) and other 

treatment works treating domestic sewage. 

Category 2 - Publically Owned Treatment Works (POTWs) and other 

9 



treatment  works treating domestic sewage where a p assive waste 
stabilization p ond (non-aerated lagoon) is used as the princip al p rocess. 

Category 3 - Publically Owned Treatment Works (POTWs) and other 

treatment works treating domestic sewage where a mechanically aerated 
waste stabilization p ond (aerated lagoon) is used as the princip al p rocess. 

B.	 Facilities and Discharges Not Covered by the Permits 

The general p ermits do not authorize discharges from POTWs or STPs that meet 

any one of the following criteria: 

1.	 The design flow or actual discharge flow from the facility exceeds 1.0 mgd. 

2. 	 A total maximum daily load (TM DL) analysis has been approved for the 
receiving water including waste load allocations for the discharge. 

3.	 The receiving water is listed on the CWA Section 303(d) list as impaired 
for failure to meet a water quality standard and the facility discharges a 
pollutant that causes or contributes to the imp airment. 

4.	 The facility receives significant contribution from a non-domestic 

industrial user(s). 

5.	 The receiving water is considered to be a sensitive area by EPA or ADEC. 

Examp les of sensitive areas which could be receiving waters which are 
protected for essential fish habitat or for the protection of endangered 
species, or at-risk water resources.  EPA and ADEC would identify a 
sensitive area only in consultation with appropriate federal, State, tribal 
and local governments.  EPA upholds this position on the basis of the 
p rincip le of anti-degradation. 

Each of the situations above require specific permit conditions and are more 
appropriately controlled under individual p ermits. 

The term “Significant Industrial User” will be used in determining whether a 
facility receives a significant contribution from a non-domestic industrial user 
under criteria four above.  The term is defined at 40 CFR 403.3(t), and includes all 

10 



industrial users that are subject to categorical pretreatment standards under EPA’s 
pretreatment program.  The definition also includes:  other users that discharge an 
average of 25,000 gallons p er day or more of p rocess waste water (excluding 
sanitary, noncontact cooling and boiler blowdown) to the facility , and, users 
which contribute a process wastestream which makes up 5 p ercent or more of the 
average dry weather hy draulic or organic cap acity of the treatment p lant. 

III. HOW TO OBTAIN COVERAGE UNDER THE GENERAL PERM ITS 

A. Automatic Coverage 

The NPDES regulations (40 CFR 122.28(b)(2)(vi)) provide that the permit 
issuing authority (i.e., EPA) may notify the op erator that the facility is covered 
under the general permit even though the operator has not submitted a notice of 
intent (NOI) to be covered.  EPA has identified several sewage treatment plants as 
qualifying for coverage under the draft general p ermits.  All of these facilities were 
either covered by a p revious individual NPDES permit or had ap plied for an 
individual p ermit.  At EPAs request, many of the identified facilities have 
submitted up dated information within the last three y ears.  These facilities are 
listed in Ap p endix A and EPA p rop oses that these facilities receive automatic 
coverage under the general permits up on final issuance.  This app lication 